ZEPRO

Z-LYFTEN PRODUKTION AB

55439

MONTERINGSANVISNING
INSTALLATION INSTRUCTIONS

Monteringssats / Mounting kit 53649
Ford 260, 300, 330, 350, 430 and 460
(no extension)

2008-10-29

Forsaljning/Sales/Verkauf Fabrik/Factory/Fabrik
Mossvagen 8, 641 49 KATRINEHOLM, SWEDEN Allévagen 4, 840 73 BISPGARDEN, SWEDEN
Telephone: +46 150 - 489550 Telephone: +46 696 - 17200
Telefax: +46 150 - 489551 Telefax: +46 696 - 17244
E-mail: zepro@zepro.com E-mail: info@zepro.com
Internet: WWWw.Zzepro.com






Monteringsanvisning / Installation instruction

Art. no 53649
ingadende detaljer / included parts

Pos. Benamning Description Antal/Qty | Art. nr.

1. | Ramfaste H/V Bracket R/L 2 53537

2. | Forstarkning Reinforcement Plate 2 51829

3. | Skruv M12x100 Screw M12x100 8 21597

P 248 4. [ Mutter M12 Nut M12 8 21980
5. | Distansror Spacer 8 53286




Monteringsanvisning / Installation instruction

Obs!

Om reservhjulet sitter monterat pa standardplats,
maste detta + anordningen for att hissa och sénka
hjulet flyttas. Forslagsvis kan reservhjulet fastas mel-
lan hjulaxlarna pa flakets undersida.

NB!

If the spare is installed at standard place must this
and the device for lift and lower of the spare be
moved. As a suggestion the spare can be fastened
between the wheel axle underneath the truck bed.

1) Kontrollera ramfastets passning mot bilen. Om
passningen hindras av utstickande flansar eller bakre
ramp maste dessa modifieras, fastet far ej modifieras.
1) Check if the bracket fits against the truck. If the
fitting is prevented by flakes or beams must these be
modified. Its not allowed to modify the bracket.

2. Montera ramfaste fér monteringssats i befintliga hal
pa lastbils chassit. Medfdljande distanser ska mon-
teras genom lastbilens balk. Vid behov borras halen
upp. Distanserna svetsas fast pa bada sidor.
Svetsning och rostskyddsbehandling utfors enligt
Fords pabyggaranvisningar. Anvand 4 st M12x100
10.9 (90 Nm) samt en platta (pos 8) mutter, bricka
och distans.

2) Install bracket for mounting kit on truck frame in
available holes. Install enclosed spacers through the
truck frame. In some cases there is a need of drilling
up the holes. Weld the spacers at both sides. Weld-
ing and rust protecting according to Fords installation
instruction. Use 4 pcs. M12x100 10.9 (90 Nm) and 1
pce. plate (pos.8), nut, washer and spacer.

I N]
,’"
©




Monteringsanvisning / Installation instruction

3. Vid behov kan en stodplat* monteras for att for-

starka upp hjalpram. Anvand 4 st. M10x30 (50 Nm). "'“\HPT
@)

3. In some cases a support plate* can be installed

to strengthen the sub frame. Use 4 pcs. M10x30 (50 S

* stodplaten ingar ej i standardutrustning.
Kan bestallas separat pa art. nr. 53780

%®®

I W

*the support plate is an optional extra-if
required please order art. nr. 53780

4. Montera lyft enligt ordinarie anvisning

4. Install tail-lift according to the ordinary installation
instructions.

OBS! Vid montering av lyft pa lastbilar med korta

overhang ar det nodvandigt att géra urskarningar i
bakkant av chassi.

NB! When installing tail-lift on trucks with short over-
hang it is necessary to make cut-outs for the lift arm
on the back of the truck frame.




